
CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 15
Stress: 1000. psf
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Project: Vogtle COL Location: B-1136 Project No.: 6141060286

Boring No.: B-1136 Tested By: BM Checked By: HJ

Remarks:

Description: SAND, silty (SM)

Sample No.: UD-3

Test No.: 7488

Test Dote: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 183.15'
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: 8-1136 Project No.: 6141060286

Boring No.: B-1136

Sample No.: UD-3

Test No.: 7488

Description: SAND, silty (SM)

Remarks:

Tested By: 8M

Test Date: 5/18/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 38.50'

Elevation: 183.15'

Thu, 11-0CT-2007 15:33:27
712 of 1625



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: 0 psf Water Cantent, % 71.11 42.75

Preconsolidatian Pressure: o psf Dry Unit Weight, pet 54.95 83.37

Compression Index: 0 Saturation, % 93.73 115.09

Diameter: 2.5 in Height: 1 in Void Ratio 2.01 0.98

LL: 107 IPL: 58 PI: 49 IGS: 2.65

Project: Vogtle COL Location: B-1136 Project No.: 6141060286

Boring No.: 8-1136

Sample No.: UD-3

Test No.: 7488

Description: SAND, silty (SM)

Remarks:

Tested By: BM

Test Date: 5/18/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 38.50'

Elevation: 183.15'

Thu, 11-0CT-2007 15:33:27
713 of 1625



CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-l136 Proj ect No.: 6141060286
Boring No.: B-1136 Tested By: BM Checked By: HJ
Sample No.: UD-3 Test Date: 5/18/07 Depth: 38.50'
Test No.: 7488 Sample Type: Undisturbed Elevation: 183.15'

Soil Description: SAND, silty (SM)
Remarks:

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psf in % min min ft A 2/sec ft A 2/sec ft A 2/sec

1 100 0.002756 2.002 0.28 0.1 0.0 7.02e-005 O.OOe+OOO 7.02e-005
2 500 0.01636 1.961 1. 64 0.1 0.1 5.36e-005 5.03e-005 5.1ge-005
3 1e+003 0.03031 1.919 3.03 0.1 0.1 5.65e-005 6.11e-005 5.87e-005
4 2e+003 0.05317 1.850 5.32 0.1 0.1 5.62e-005 5.34e-005 5.48e-005
5 5e+003 0.1004 1.708 10.04 0.1 0.1 5.21e-005 5.9ge-005 5.57e-005
6 1e+003 0.08707 1.748 8.71 0.1 0.0 4.88e-005 1.03e-004 6.62e-005
7 2e+003 0.0894 1.741 8.94 0.1 0.0 5.5ge-005 O.OOe+OOO 5.5ge-005
8 4e+003 0.09737 1.717 9.74 0.1 0.0 6.80e-005 1.06e-004 8.30e-005
9 8e+003 0.1383 1. 594 13.83 0.2 0.2 2.05e-005 2.00e-005 2.03e-005

10 1.6e+004 0.2252 1.332 22.52 1.6 1.0 2.38e-006 3.86e-006 2.94e-006
11 3.2e+004 0.3226 1. 039 32.26 4.8 0.0 6.24e-007 O.OOe+OOO 6.24e-007
12 6.4e+004 0.4052 0.791 40.52 10.2 0.0 2.25e-007 O.OOe+OOO 2.25e-007
13 1.6e+004 0.3892 0.839 38.92 0.4 0.0 5.66e-006 8.26e-005 1.06e-005
14 4e+003 0.3624 0.919 36.24 9.4 0.0 2.35e-007 O.OOe+OOO 2.35e-007
15 1e+003 0.3409 0.984 34.09 20.6 0.0 1.16e-007 O.OOe+OOO 1.16e-007
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Description: CLAY. sandy (CH)

Remarks: Cr= 0.023

Tested By: 8M

Test Date: 5/18/07

Sample Type: Undisturbed

Checked By: HJ H
Depth: 38.50'

Elevation: 180.23'

Wed, 24-0CT-2007 10:28:19
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: 5100 pSf Water Content, % 50.96 24.45

Preconsolidotion Pressure: 0 psf Dry Unit Weight, pef 69.96 107.3

Compression Index: 0.33 Saturation, % 97.64 115.59

Diameter: 2.5 in Height: 1 In Void Ratio 1.41 0.57

LL: 85 IPL: 33 PI: 52 IGS: 2.70

Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-1132 Tested By: 8M Checked By: HJ ;-J::J tOI?Jc'~'rJ
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Description: CLAY, sandy (CH)

Remarks: Cr= 0.023
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks: Cr= 0.023

Location: B-1132

Tested By: BM

Test Date: 5/18/07

Sample Type: Undisturbed Elevation: 180.23'
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf

Before Test After Test

Overburden Pressure: 5100 psf Water Content, % 50.96 24.45

Preconsolidation Pressure: o psf Dry Unit Weight, pet 69.96 107.3

Compression Index: 0.33 Saturation, % 97.64 115.59

Diameter: 2.5 in Height: 1 in Void Ratio 1.41 0.57

LL: 85 IPL: 33 PI: 52 IGS: 2.70

Project: Vogtle COL

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks: Cr= 0.023

Location: B-l1 32

Tested By: BM

Test Date: 5/18/07

Sample Type: Undisturbed

Project No.: 6141060286

Checked By: HJ

Depth: 38.50'

Elevation: 180.23'

Wed, 24-0CT-2007 08:56: 12 718 of 1625



CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-1132 Proj ect No.: 6141060286
Boring No.: B-1132 Tested By: BM Checked By: HJ
Sample No.: UD-3 Test Date: 5/18/07 Depth: 38.50'
Test No.: 7483 Sample Type: Undisturbed Elevation: 180.23'

Soil Description: CLAY, sandy (CH)
Remarks: Cr= 0.023

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq. Rt. Log Sq.Rt. Log Ave.

psf in % min min ft A 2/sec ft A 2/sec ft A 2/sec

1 100 0.004754 1.398 0.48 0.8 0.0 7.15e-006 O.OOe+OOO 7.15e-006
2 500 0.04575 1. 299 4.58 0.7 0.6 7.67e-006 9.45e-006 8.47e-006
3 1e+003 0.0857 1. 203 8.57 3.1 0.0 1.60e-006 O.OOe+OOO 1.60e-006
4 2e+003 0.1395 1. 073 13.95 2.3 0.0 1.97e-006 O.OOe+OOO 1.97e-006
5 5e+003 0.2158 0.889 21.58 1.1 1.1 3.42e-006 3.50e-006 3.46e-006
6 1e+OO3 0.2093 0.905 20.93 0.1 0.0 4.17e-005 1.18e-004 6.16e-005
7 2e+003 0.2112 0.900 21.12 0.0 0.0 1.17e-004 O.OOe+OOO 1.17e-004
8 4e+003 0.2135 0.895 21.35 0.1 0.0 5.40e-005 1.22e-004 7.48e-005
9 8e+003 0.2492 0.809 24.92 1.1 0.5 3.0ge-006 6.56e-006 4.20e-006

10 1.6e+004 0.2961 0.696 29.61 0.9 0.5 3.24e-006 5.50e-006 4.08e-006
11 3.2e+004 0.3367 0.598 33.67 0.7 0.4 4.06e-006 6.7ge-006 5.08e-006
12 6.4e+004 0.3743 0.507 37.43 0.4 0.2 5.6ge-006 1.20e-005 7.72e-006
13 1.6e+004 0.37 0.518 37.00 0.0 0.0 9.92e-005 O.OOe+OOO 9.92e-005
14 4e+003 0.3609 0.540 36.09 1.2 0.1 1.9ge-006 2.35e-005 3.66e-006
15 1e+003 0.3479 0.571 34.79 6.5 0.0 3.68e-007 O.OOe+OOO 3.68e-007
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 1 of 15
Stress: 100. psf
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Project: Vogtle COL Location: 8-1132 Project No.: 6141060286

Boring No.: 8-1132

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Tested 8y: 8M

Test Date: 5/18/07

Sample Type: Undisturbed

Checked 8y: HJ

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:38
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 2 of 15
Stress: 500. psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-1132 Tested By: BM Checked By: HJ

2"i'::;;±3L':C'."'L:->1 Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu, 11 -OCT-2007 15:32:38
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CONSOLIDATION TEST DATA
TiME CURVES

Constant Load Step: 3 of 15
Stress: 1000. psf
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Project: Vogtle COL Location: 8-1132 Project No.: 6141060286

Remarks:

Description: CLAY, sandy (CH)

Boring No.: B-l1 32

Sample No.: UD-3

Test No.: 7483

Tested 8y: 8M

Test Date: 5/18/07

Sample Type: Undisturbed

Checked 8y: HJ

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:38
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 4 of 15
Stress: 2000. psf
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Project: Vogtle COL Location: 8-1132 Project No.: 6141060286

Boring No.: 8-1132 Tested By: BM Checked 8y: HJ

Remarks:

Description: CLAY, sandy (CH)

Sample No.: UD-3

Test No.: 7483

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu, 11 -OCT-2007 15:32:38
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 5 of 15
Stress: 5000. psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-1132 Tested By: BM Checked By: HJ

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:38
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 6 of 15
Stress: 1000. psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: B-l1 32 Tested By: BM Checked By: HJ

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 7 of 15
Stress: 20000 psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Boring No.: 8-1132 Tested By: 8M Checked By: HJ

Remarks:

Description: CLAY, sandy (CH)

Sample No.: UD-3

Test No.: 7483

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:38
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 8 of 15
Stress: 4000. psf
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Project: Vogtle COL Location: 8-1132 Project No.: 6141060286

Boring No.: B-1132 Tested By: BM Checked By: HJ

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu. 11 -OCT-2007 15:32:39
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 9 of 15
Stress: 8000. psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Remarks:

Description: CLAY, sandy (CH)

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Tested By: BM

Test Dote: 5/18/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 38.50'

Elevation: 180.23'

Thu. 11-0CT-2007 15:32:39
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 10 of 15
Stress: 16000 psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Remarks:

Description: CLAY, sandy (CH)

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Tested By: BM

Test Dote: 5/18/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 38.50'

Elevation: 180.23'

Thu. 11-0CT-2007 15:32:39
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 11 of 15
Stress: 32000 psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Remarks:

Description: CLAY, sandy (CH)

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Tested By: BM

Test Date: 5/18/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 38.50'

Elevation: 180.23'

Thu. 11 -OCT-2007 15:32:39
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 12 of 15
Stress: 64000 psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Remarks:

Description: CLAY, sandy (CH)

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Tested By: BM

Test Date: 5/18/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 38,50'

Elevation: 180.23'

Thu. 11 -OCT-2007 15:32:39
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 13 of 15
Stress: 16000 psf
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Description: CLAY, sandy (CH)
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Boring No.: B-1 132

Sample No.: UD-3

Test No.: 7483
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Tested By: 8M

Test Date: 5/18/07

Sample Type: Undisturbed
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Project No.: 6141060286

Checked By: HJ

Depth: 38.50'

Elevation: 180.23'
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 14 of 15
Stress: 4000. psf
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Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Remarks:

Description: CLAY, sandy (CH)

Boring No.: 8-1132

Sample No.: UD-3

Test No.: 7483

Tested By: 8M

Test Date: 5/18/07

Sample Type: Undisturbed

Checked By: HJ

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:39
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CONSOLIDATION TEST DATA
TIME CURVES

Constant Load Step: 15 of 15
Stress: 1000. psf

12

1000

10

100

. ', :

, : : ~ :

, .'
. ,

~ _ _, _', _,' ~ _ .. J

'. '
" ,

, .
, ,I '.__ .' , __ L_,_J·,-'_r

. ': j ~ ,

: : ::

10

~. r -:- __ - ~ ~ - - - -

" ::
, '

TIME, min

: .
" .
: :

': '

, ::;

, ,..
. "

. : ':.
-:- -,- ~- r ~-

, .'.
-., -:- .,. ~- r ~

4 6 8
SQUARE ROOT of TIME, min

, , :::
: : :':
, : ':'

~ .,_ ~ ..:. ,_,.l~ ~_ .~ .~

: : '::
, ,

: : : : :::

0.1

2

. : . .

, ", , ,
, '

, , :.:':--:- --~--~. -~- T~-r~ ---
: ' : 0:

35.0

35.5

~

z 36.0:<
0::
f-
(f)

37.0

37.5

0.01

34.5

35.0

35.5

~

z 36.0:<
0::
f-
(f)

36.5

37.0

37.5
0

Project: Vogtle COL Location: B-1132 Project No.: 6141060286

Remarks:

Description: CLAY, sandy (CH)

Boring No.: B-1132

Sample No.: UD-3

Test No.: 7483

Tested By: BM

Test Date: 5/18/07

Sample Type: Undisturbed

Checked By: HJ

Depth: .38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:39
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Pr~ect VogUe COL Location: 8-1132 Project No.: 6141060286

80ring No.: B-1 132 Tested By: 8M Checked By: HJ

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Test Date: 5/18/07

Sample Type: Undisturbed

Depth: 38.50'

Elevation: 180.23'

Thu, 11-0CT-2007 15:32:48
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: 0 psf Water Content, % 50.96 24.45

Preconsolidation Pressure: o psf Dry Unit Weight, pcf 69.96 107.3

Compression Index: 0 Saturation, % 97.64 115.59

Diameter: 25 in Height: 1 In Void Ratio 1.41 057

LL: 85 IPL: 33 PI: 52 IGS: 2.70

Thu, 11-0CT-2007 15:32:48

Project: Vogtle COL

Boring No.: 8-1132

Sample No.: UD-3

Test No.: 7483

Description: CLAY, sandy (CH)

Remarks:

Location: B-1132

Tested By: BM

Test Date: 5/18/07

Sample Type: Undisturbed

Project No.: 6141060286

Checked By: HJ

Depth: 38.50'

Elevation: 180.23'
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-1132 Proj ect No.: 6141060286
Boring No. : B-1132 Tested By: BM Checked By: HJ
Sample No.: UD-3 Test Date: 5/18/07 Depth: 38.50'
Test No.: 7483 Sample Type: Undisturbed Elevation: 180.23'

Soil Description: CLAY, sandy (CH)
Remarks:

Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sq.Rt. Log Ave.

psf in % min min ft"2/sec ft"2/sec ft"2/sec

1 100 0.004754 1.398 0.48 0.8 0.0 7.15e-006 O.OOe+OOO 7.15e-006
2 500 0.04575 1. 299 4.58 0.7 0.6 7.67e-006 9.45e-006 8.47e-006
3 le+003 0.0857 1. 203 8.57 3.1 0.0 1.60e-006 O.OOe+OOO 1.60e-006
4 2e+003 0.1395 1. 073 13.95 2.3 0.0 1.97e-006 O.OOe+OOO 1.97e-006
5 5e+003 0.2158 0,889 21. 58 1.1 1.1 3.42e-006 3.50e-006 3,46e-006
6 1e+003 0.2093 0.905 20.93 0.1 0.0 4.17e-005 1.18e-004 6.16e-005
7 2e+003 0.2112 0.900 21.12 0.0 0.0 1.17e-004 O.OOe+OOO 1.17e-004
8 4e+003 0.2135 0.895 21.35 0.1 0.0 5.40e-005 1.22e-004 7.48e-005
9 8e+OO3 0.2492 0.809 24.92 1.1 0.5 3.0ge-006 6.56e-006 4.20e-006

10 1.6e+OO4 0.2961 0.696 29.61 0.9 0.5 3.24e-006 5.50e-006 4.08e-006
11 3.2e+OO4 0.3367 0.598 33.67 0.7 0.4 4.06e-006 6.7ge-006 5.08e-006
12 6.4e+OO4 0.3743 0.507 37.43 0.4 0.2 5.6ge-006 1.20e-005 7.72e-006
13 1.6e+OO4 0.37 0.518 37.00 0.0 0.0 9.92e-005 O.OOe+OOO 9.92e-005
14 4e+003 0.3609 0.540 36.09 1.2 0.1 1.9ge-006 2.35e-005 3.66e-006
15 1e+003 0.3479 0.571 34.79 6.5 0.0 3.68e-007 O.OOe+OOO 3.68e-007
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-1162 Project No.: 6141060286

Boring No.: 8-1162

Sample No.: UD-2

Test No.: 7626

Description: SAND (SP)

Tested By: BM

Test Date: 6/13/07

Sample Type: Undisturbed

Checked By: HJ . to 30 '7
Depth: 53.50'

Elevation: 32.05'

Remarks:

Fri, 12-0CT-2007 09:13:16
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test

Overburden Pressure: 6900 psf Water Content, % 21.86 19.70

Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 102.3 111.7

Compression Index: 0.13 Saturation, % 92.20 105.90

Diameter: 2.5 in Height: 1 In Void Ratio 0.64 0.50

LL: 50 I PL: 19 PI: 31 I GS: 2.68

Project: Vogtle COL

Boring No.: B-1162

Sample No.: UD-2

Test No.: 7626

Description: SAND (SP)

Remarks: Cr= 0.004

Location: B-1162

Tested By: BM

Test Date: 6/13/07

Sample Type: Undisturbed

Project No.: 6141060286

Checked By: HJ

Depth: 53.50'

Elevation: 32.05'

Wed, 24-0CT-2007 08:48:42
739 of 1625



CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: VogUe COL

Boring No.: 8-1162

Sample No.: UD-2

Test No.: 7626

Description: SAND (SP)

Remarks: Cr= 0.004

Location: 8-1162

Tested 8y: 8M

Test Date: 6/13/07

Sample Type: Undisturbed Elevation: 32.05'

Wed, 24-0CT-2007 08:48:52
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